.
-
—

Gasoline Vehicle |

Q Jivd JAvYS
=,
@ )

ONILLId IsTINd
3SVYOMNVYHO OL

ol

o

St

vi

FIOIH3A
40 INOYA

FUEL SYSTEM

EZGOLEUTN

Service Parts Manual

Page R-1




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FUEL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G01 FUEL TANK, STANDARD .......coivtireiiteirrecsererserereseeseeesesesnesssssssseseseessnsesenes 1
2 27184-G06 PULSE TUBE, 167 LGi. ....utiiveiieeiieiiirteneerrenieseenseressessesesessesssssessessssesesessonsesensens 1
3 14099-G2 FUEL TANK CAP, STANDARD (WITH GAUGE)........cceoorveeeeccerieeee e 1
4 20039-G1 FUEL TANK CAP, FREEDOM ONLY (WITHOUT GAUGE) .......cccoovvrureemrrnnnee. 1
5 00438-G8 BOLT, 5/16 = 18 X 1 LG cccciitireirceerctrnninnerecreressesetsessteerseessnessesesssesemessasee e e 2
6 00559-G8 WASHER, 5/16.....c e ceeetirictterctiecte s seeecssee st e e s e e res e sneesssees sesenassssannssan 4
7 11098-G6 NUT, LOCK, 5/16 = 18 .ceieeieieeeceeeeee et ctte et eeeeeee e cerene s sssesesnesesssseesan 2
8 72092-G02 FUEL TANK (FREEDOM) ........oiiiitirreninetinseessenineescanecreesssnesserseseesossesesseseneess 1
9 11027-G2 NUT, LOCK, 1/4 = 20 ..eeiieerereeretrcvtestteseseieeesteeseessneessesesessssesesnsesssssssssssmes 2
10 72021-G01 FUEL PUMP ..ottt rreteeceteesssteesesaeeesseeeessmsessneesesssessssnsessessnsessssnsesen 1
11 72084-G01 FILTER, FUEL ..eeeiccttiirteerieriiteieieeecctreeseessesaeeeeseeeessmesessnsesessnessasssssessensssssssssns 1
12 17470-G** FUEL SYSTEM TUBE, 3 1/4 LG. (CUT TO LENGTH).....ooveeeicreeeceeeceeeas AR
13
14 17470-G** FUEL SYSTEM TUBE, 16 LG. (CUT TO LENGTH).....cccocveerimrirecceeeeeeeee e AR
15 11391-G4 CLAMP, HOSE ... eeteteetnteesertr e seesess e ssss s e sseeceesessnesresasessessesnssssassesnd 3
16
17 17618-G1 CLAMP, NYLON . ...ttt ceteertesertesseesssanesssseseenssessrssessnseesseessnrsnns 1
18 18292-G1 CLAMP, TUBING .......cconitrircreenrneenieeeessisrenienesessisesesssessssssarsssesssssesesssossssessssssans 5
19
20 32372-G6 VINYLTRIM, B8 1/4 LG. ..coociimriveerreireeiseesetisseeeseeeeeessseessssesssssesssssssessssesssssns 1
21 72229-G01 ADAPTER, FUEL LEVEL SENDER (FREEDOM)............. eereresareresraeeerernnreeranees 1
22 72230-GO1 SCREW, #6 - 32 X 1/4 LG. (FREEDOM) ....cc.cuemiiiierecciereeeeecreee e e 2
23
24 20048-G2 SENDER, FUEL LEVEL, FREEDOM (INCLUDES ITEMS 25, 26) .................... 1
25 * SCREW ...ttt st eessessenttesseae s ss et e sesresessas e s e seaasassnsesassssessssssesesssnes 5
26 * GASKET .t eererereere e s serere s s e e esseee s sse e sasasetssnammneasanseasanasees 1

(= == | TEXTRON] Service Parts Manual Page R-2




